
 
 

A

 

 

 

 

 

 

 

 

DRIVE
ASSESSMEN

BY MUN

 

 

ERS for W
NT of the S
NICIPALITIE

SOUTH A

WASTEWA
ELECTION 

ES in relatio
LEGISLA

R
WATER RE

AFRICAN LOC

M vd Merw
PhD, BSc, P

WRC Re

D

 

ATER TEC
OF WASTE
on to the M

ATIVE REQU

Report to th
ESEARCH CO

and  

CAL GOVERN

by 

we-Botha an
PriSciNat;  B

 

eport No. TT

ecember 20

CHNOLO
EWATER TR
MANAGEM
UIREMENT

e 
MMISSION 

NMENT ASSO

d G Quilling
B.Eng (Civil)

T 543/12 

12 

OGY SELE
REATMENT

MENT CAPA
TS 

OCIATION 

ECTION  
T TECHNO
ABILITY AN

LOGY  
ND 

 

 

 

 

 

 

 

 



Obtainable from 
 
Water Research Commission 
Private Bag X03 
Gezina, 0031 
Republic of South Africa 
 
orders@wrc.org.za or download from www.wrc.org.za  
[...]
Local Municipality A5 is a well-established municipality, which is undertaking a high percentage 
of the local government functions and appears to be performing well in terms of their socio-
economic vulnerability. There would appear to be concerns with regard to their financial 
aspects. This could imply that although the municipality is currently coping well with their 
existing technology choice, they may not be able to sustainably manage these options.  

Of concern also, as mentioned earlier, is the fact that there would appear to be serious problems 
with regard to their management of their water treatment plant and, based on Green Drop 
information, potentially their wastewater treatment plants. Their problems would not all appear 
to be related to financial management, but also to operational management aspects. The latter 
situation would lead one to believe that they may not be able to sustainably manage complex 
technological options without effective intervention. If it were technically possible, their original 
technology option of aeration ponds, may have been better suited to their ability to sustainably 
manage it, rather than the more complex and expensive activated sludge technology which they 
currently employ. However, the receiving Resource Quality Objectives and subsequently, the 
effluent quality standards with stringent P and N requirements leave the municipality little 
choice but to opt for high end technology.  It does leave one to pause if rather considering “load 
contribution” instead of flow and concentration separately, this might have swayed DWA from 
enforcing such strict standards and allow a slight relaxation and lower end technology.  



Page 33 of 112 
 

iv) Assessment findings 

Summative comment regarding appropriateness of technology choice 

WWTP MUNICIPALITY 
Technology 

employed for 
effluent 

Technology 
employed 
for sludge 

Sensitivity of 
receiving 
natural 

resource 

Legal Req 
/ license 

Req 

Capacity of 
municipality 
to operate 

system 

Availability 
of funding 

to construct 
and 

maintain 

General 
Comment on 
"appropriate

ness" of 
Technology 
(Current & 

Future) 

Plant 5 
Local 

Municipality 
A5 

Medium Low to 
Medium 

Suspect Class 
C (Moderately 

modified) 

Specific 
Limits 

close to 
General 
Limits, 

but with 
IRQO 

Class 4 – 
Performing 
well, some 
financial & 
operational 
constraints 

Large town 
settlement 

Possibly 
Inappropriate 

 

 
6.2.3 Plant 6 – Municipality A6: 

 

i) Legislative background and Environmental landscape 

 

Design Capacity (Ml/Day):  1 Ml/day and 0.1 ML/day Operational Capacity (Ml/Day): 
Class of Works:   B 
Technology for wastewater treatment:         Combination of Activated Sludge & biofilters  
Technology for biosolids treatment:  Sludge drying beds 
Impact on Water Resources:  Gariep Dam – Oranje River 
Type of Discharge:    River 
Water Management Area:   Upper Orange 
River Classification WSAM:  Present Ecological State (PESC): Unknown suspect 

Class B 
 
In the Scoping Report on the proposed development of a new Sewerage Purification Plant for 
Plant 6 undertaken in 2002 (Ref 42) it was commented that the then existing two ‘primitive’ 
purification plants were not operating effectively and posed a health risk to residents and 
environment. The proposed purification plant was an activated sludge treatment plant with a 
capacity of 3 Ml/day which would provide greater operation reliability and flexibility. Included 
with the system was a fully automated batch treatment tank. Treated effluent from the reactors 
would flow through a chlorination channel for final treatment. Final sludge from the reactors will 
be discharge onto sludge drying beds. The solid waste generated is to be disposed of at an 
approved landfill site. 

Due to proximity of the Gariep Dam, special care needed to be taken to ensure that no 
contamination takes place. 

Assessment comment:  In light of the RQO and Ecological State of the receiving water body, it is 
can be understood why DWA would impose stringent P and N standards onto Plant 5. The 
appropriate technology was opted for by the municipality, but seemingly without a clear 
understanding and actioning to put the required resources in place to match the technology 
choice.  A phased approach would have delivered better results and still ensured stricter 
compliance in future, whilst currently, all standards may be compromised. 



Page 34 of 112 
 

However from the licence application, which includes 2 plants (including Plant 6),  and the draft 
licence information obtained (only pertaining to Plant 6), it would appear that the capacity of 
the plants are 1 Ml/day (2nd plant) and 0.1 Ml/day (Plant 6). It is not clear if this is a single plant 
catering for both towns or of there are two separate plants. Information provided in the licence 
application referred only one plant only, being an activated sludge system with biofilters  
(1 Ml/day), however the licence refers to a 0.1 Ml/day plant. 

 

ii) Licence Requirements and Technology Impact  

Licence Requirements: 

Only a copy of a draft licence could be obtained from DWA. The draft licence for Plant 6 
allows for the following: discharge treated effluent to the Gariep Dam – Oranje River: 

• Average 0.1 Ml/day of purified/treated effluent (Maximum of 365 00 Ml/year) 

The Licence imposes the General Standards: 

Determinant License Limits for Plant 6 General Limits : 

 for discharges below 2 
Ml/day 

pH 6,0-9.0 5,5-9.5 

Electrical conductivity 70 mS/s increase above that 
intake  to a maximum of 150 
mS/m  

70 mS/s increase above that 
intake ,  

not to exceed 150 mS/m 

Nitrate (as N) 15 mg/l 15 mg/l 

Ammonia (as N) <0.03 mg/l 3 mg/l 

Chemical Oxygen Demand (as 
COD) 

< 75 mg/l (after removal of 
algae) 

75 mg/l (after removal of algae) 

E. Coliforms 1000 counts/100 ml 1000 counts/100 ml 

Ortho-Phosphate (as P) 1.0 mg/l (median) & 2.5 
(maximum) 

1.0 mg/l (median) & 2.5 
(maximum) 

Suspended solids < 25 mg/l 25 mg/l 

 

As mentioned all the parameters are equivalent for General Authorisation, except for Ammonia, 
which would appear to be exceptionally strict. It is possible that the value reflected in the draft 
licence is in error and should have read 3 mg/l.  

 

Technology Impact: 

As mentioned, the licence application and draft licence would appear to differ by an order of 10. 
However, irrespective of this, a 0.1-1 Ml/day plant qualifies as a relatively small plant.  Two 



Page 35 of 112 
 

aspects regarding this plant remain unexplained: that DWA would impose a very strict ammonia 
standard (0.03 mg/l) and phosphate standard (1.0 mg/l), but relaxed nitrate standard (15 mg/l) 
onto a micro-sized plant, and secondly, that the municipality would opt for a sophisticated 
activated sludge plant when the resource base is limited. Also, based on its size, the municipality 
could have engaged WA in terms of the <2 Ml/day relaxation.  

 

iii) Municipal environment  

Municipality Assessment: Local Municipality A6 

 

Municipality 
Category A, 
B1,B2,B3,B4 and 
C1 and C2 

COGTA Research 
(socio-economic 
vulnerability) Class 
1-4 Class 1 least 
performing 

NT Capacity 
Classification 
(High Medium 
Low) 

Audit 
Outcomes 

MDB % of 
functions 

District  
Municipality A6 C1 2 L Disclaimer 7.89 

 

The District Municipality would appear to be a small municipality performing poorly in terms of 
socio-economic vulnerability and a low national treasury classification and undertaking a low 
percentage of municipal functions 

From the above one could conclude that they may either not have the finances and skills to 
undertake and or manage a highly complex technological option. Very strict licence limits, 
requiring a complex technology, could place such a vulnerable municipality in dire straits and will 
in all probability lead to failures unless alternative measures are put in place, i.e. guidance 
regarding a simpler technological options (if possible), relaxation in quality limits (if possible) and 
or direct ongoing support or assistance. 

 

iv) Assessment findings 

Summative comment regarding appropriateness of technology choice 

WWTP MUNICIPALITY 
Technology 

employed for 
effluent 

Technology 
employed 
for sludge 

Sensitivity of 
receiving 
natural 

resource 

Legal Req 
/ license 

Req 

Capacity of 
municipality 
to operate 

system 

Availability 
of funding 

to construct 
and 

maintain 

General 
Comment on 
"appropriate

ness" of 
Technology 
(Current & 

Future) 

Plant 6 Municipality 
A6 Medium Medium 

suspect Class 
B (Largely 

Natural with 
few 

modifications) 

General 
Limits for 
discharge
s below 2 

Ml/day 

Class 2 – 
Performing 

weakly 

Rural 
community 

– high 
indigents – 

funding 
constraints 

Possibly 
Inappropriate 

 



Page 36 of 112 
 

 
 

6.3 KWA-ZULU NATAL PROVINCE: 

 

6.3.1 Plant 7 – Municipality A7: 

i) Legislative background and Environmental landscape 

 

Design Capacity (Ml/d):  230 
Operational Capacity (Ml/d): 193.58 
Class of Works:   B 
Technology for wastewater treatment: ASP, secondary settling, flocculation, laminar plate 

settling, adsorption with GAC, ozonation and 
chlorination unit processes 

Technology for biosolids treatment:  
• Line 1: raw sludge is abstracted and transferred to 

the sea outfall pipeline  
• Line 2:  wash-water and waste sludge are 

transferred to the sea outfall line 
Impact on Water Resources: Indian Ocean 
Type of Discharge:   Sea Outfall 
Water Management Area:  N/A 
River Classification WSAM:   Present Ecological State (PESC): Undetermined 
 

The system is described in the license motivation as follows: 

“There are two sewer lines entering Plant 7’s  from pipelines 1 and 2 (Old Works and New Works 
respectively). Line 1 consists approximately of a 60:40 ratio of industrial to domestic wastewater 
while Line 2 comprises approximately 15:85 ratio of industrial to domestic wastewater. After 
automated screening and degritting on both lines, the wastewater is passed to primary 
sedimentation tanks where raw sludge is abstracted and sent to the sea outfall pipeline 
(anaerobic digester plant has been shut down). The primary effluent from line 2 is passed to 
Vivendi Water System’ secondary and tertiary treatment plant in which the wastewater is 
recycled for re-use by industry. The Vivendi plant is located within Plant 7 and consists of 
activated sludge, secondary settling, flocculation, laminar plate settling, adsorption with GAC, 
ozonation and chlorination unit processes prior to discharge for sale to industry. The wash-water 
and waste sludge are sent to the sea outfall line. If the re-use water storage tanks are full, then 
the Vivendi water plant may discharge excess water to the Stanvac Canal under the authority of 
the Municipality A7.  

In addition there is a tanker effluent receiving point on the sea outfall line together with a 
pipeline receiving point for industrial effluents.” “The tankers discharge industrial waste into the 
works by agreement and the pipeline from companies such as Engen, Shell Chemicals, etc. are 
discharged into the works by tariff agreement.” 

Assessment comment:  Two aspects seem uncorroborated by the evidence and logic of this 
analysis: firstly, the excessive standards required by DWA in terms of ammonia and phosphate to 
a micro-sized plant and a municipality with a low resource base, and secondly, the sophisticated 
technology choice (ASP) made by the municipality seems unjustified. 



Page 37 of 112 
 

The motivational report states that Plant 6 plays a major role in the specific Industrial Basin as a 
means of disposal of large volumes of industrial waste via its sea outfall, while treating domestic 
wastewater as well. Historically the works operated under a permit, which expired in 2002. 

In the municipality’s application, a continuation of the relaxation of General Standards granted 
in their permit for the Stanvac Canal discharge was requested, which applies to COD, EC and  
E. Coli-based on the fact that the receiving environment is often of a poorer quality than that of 
the anticipated discharge. 

 

ii) Licence Requirements and Technology Impact  

Licence Requirements: 

The new licence quantities of discharge are basically the same as per the previous exemption 
issued in 1999, but with the following differences: 

• The maximum quantity of effluent supplied to industry for re-use increased from 12 800 
Ml/year to 17 600 Ml/year, 

• Maximum limits of water quality variables of the effluent discharged to through the sea 
outfall has become stricter, specifically for Arsenic, Cadmium, Chromium, Copper, Nickel 
and Lead.   

 

Licence allows for the following discharge: 

• 230 Ml/d of screened wastewater via sea outfall, max 326 Ml/day (Maximum of 84 000 
Ml/year), 

• 48 Ml/day of excess treated wastewater for industrial use, max 50 Ml/day (Maximum of 
17 600 Ml/year) 

 

Licence imposes the following limits for sea outfall: 

Determinant Plant 7 Limits General Limits ito 
Exemptions for sea 

Outfalls 

pH 5,5-9.5 5,5-9.5 

Arsenic as As 3.3 mg/l 5.0 mg/l 

Cadmium as Cd 1.1 mg/l 1.5 mg/l 

Chromium as Cr 2.2 mg/l 3.0 mg/l 

Copper as Cu 1.4 mg/l 3.0 mg/l 

Mercury as Hg 0.05 mg/l 0.05 mg/l 

Nickel as Ni 6.8 mg/l 10.0 mg/l 

Lead as Pb 3.2 mg/l 5.0 mg/l 

Zinc as Zn 6.8 mg/l 10.0 mg/l 

Cyanide as Cn 5.0 mg/l 5.0 mg/l 

Sulphides as S 20.0 mg/l 20.0 mg/l 



Page 38 of 112 
 

DDT and Derivates  0.5 ug/l 0.5 ug/l 

Pesticide residue < 0.01 ug/l < 0.01 ug/l 

Free and saline ammonia To be reported 3 mg/l 

Chemical Oxygen Demand To be reported 75 mg/l 

Soap, oil and grease (Total Oils) To be reported 2.5 mg/l 

Suspended solids To be reported 25 mg/l 

 

Discharge for industries re-use via Stanvac canal: 

 Discharge need to comply to General Standards, except for relaxation ito the COD, Electrical 
Conductivity and E. coli, which are as follows: 

Determinant Plant 7 Limits General Limits 

Chemical Oxygen Demand 120 mg/l 75 mg/l 

Electrical conductivity 120 mS/m 75 mS/m above intake 

E. coliforms 1000 counts/100 ml 0 counts/100 ml 

 

Technology Impact: 

From the above it can be seen that stricter limits have been set for the heavy metals, potentially 
requiring technology that would allow for improved settling/precipitation and consequently 
more advanced sludge handling processes. These processes could include various treatment 
methods such as chemical precipitation, reverse osmosis, ion exchange, solvent extraction, 
coagulation and adsorption. Although some of these processes are very cost effective, others, 
although necessary, have high capital and operational costs as well as the problem of safe 
disposing of the residual. 

However, the supporting licence application documentation included effluent quality and flow 
records, which indicated that at the time of the application, the effluent quality was already 
within the defined limits set with the stricter constraints. Hence compliance to the new limits 
would not impose a substantial change to current operations. 

 

iii) Municipal environment  

Municipality Assessment:  Municipality A7  

Municipality 

Category A, 
B1,B2,B3,B4 and 

C1 and C2 

COGTA Research 
(socio-economic 

vulnerability) Class 
1-4 Class 1 least 

performing 

NT Capacity 
Classification 

(High Medium 
Low) 

Audit 
Outcomes 

MDB % of 
functions

Metropolitan 
Municipality A7 A  H Unqualified  

 



Page 39 of 112 
 

The Municipality is a metropolitan municipality, well established, financially sound and able to 
utilise and manage complex technological options. However, cost and specifically the ability to 
recover cost, remains an issue. Although this can be achieved to a certain extent through cross-
subsidisation and smart revenue enhancement strategies employed by the metro, many of the 
works serving areas of low cost recovery potential are a substantial financial drain to the 
municipality, hence a less complex technological technology or green technology may be 